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Evaluation on Fire Resistance Performance of |ntumescent Coatings.

Part 1) Document investigation in the past
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*1 *1 NIPPON PAINT CO.,LTD.
*2(C ) *2 Tsukuba Building Research & Testing Laboratory, Center for Better Living
*3 *3 SK Kaken CO.,LTD.
*4 *4 KAKOKI TRADING CO.,LTD.
*5 *5 Kikusui Chemical Industries CO.,LTD.
*6 *6 Taiheiyo Materials Corporation
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